
Appendix B

pp



 -1- 

 
 
BLACK & VEATCH 
MEMORANDUM 
 
Chino Basin Watermaster         B&V Project 160374 
Treatment Technologies Technical Memorandum         September 29, 2008 
Metropolitan Dry-Year Yield Program Expansion Project 
PRELIMINARY            

         
 
1.0 PURPOSE 

This Technical Memorandum (TM) identifies the six groundwater contaminants of concern in 
the Chino Basin (Basin) and describes eight technologies to treat them. The list of treatment 
technologies is narrowed down to a recommended set for each combination of contaminants. 
These recommendations will later be used in developing the Dry Year Yield (DYY) Program 
Expansion Facilities outlined in the DYY Program Expansion Preliminary Design Report.  
[...]
This is particularly the case when SBA exchange is used to remove arsenate or nitrate from 
source waters high in sulfate (SO4

2−), which has a higher affinity for SBA resins.  Also of note is 
the very high affinity of SBA resin for the uranyl carbonate ion:  even when waters with very 
low uranium concentrations are treated, elevated uranium concentrations may be present in spent 
resin and/or regenerant solution and result in these residuals being classified as radiologically 
controlled materials. 
 



Technical Memorandum B&V Project No. 160374 
DYY Program Expansion  September 29, 2008 
Preliminary  

 
 

 -14- 

Table 3-2 
SBA Ion Exchange Resin(1) Affinity for Anions 

Anion I
Cl-α (2) 

UO2(CO3)3
4− 3,200 

ClO4
− 150 

CrO4
2− 100 

SeO4
2− 17 

SO4
2− 9.1 

HAsO4
2− 4.5 

HSO4
− 4.1 

NO3
− 3.2 

Br− 2.3 
SeO3

2− 1.3 
HSO3

− 1.2 
NO2

− 1.1 
Cl− 1.0 

BrO3
− 0.9 

HCO− 0.27 
CH3COO− 0.14 

F− 0.07 
 

Notes: 
(1) SBA resin in the chloride form. 
(2) Binary separation factor is a measure of the preference of a resin for one 

ion over another during ion exchange.  Values listed above are SBA resin 
preference for anions relative to Clֿ. 

 
Exhausted chloride-form SBA resin may be regenerated using a concentrated brine solution 
(NaCl – table salt), which reverses the ion exchange process.  Using nitrate removal as an 
example, high chloride concentration in the brine solution displaces the nitrate ion from resin 
active sites.  The brine regeneration is followed by a slow rinse using softened water, also in the 
counter-current mode. Regeneration requires storage tanks for brine solution and softened water, 
waste regenerate receiving tanks, brine and softened water production units, and associated 
pumps and valves. Alternatively, exhausted IX resin may be replaced rather than regenerated on-
site if source water contaminant levels are comparatively low (μg/L) and their affinity for SBA 
resins is comparatively high.  Uranium and perchlorate removal from drinking water is often 
consistent with these criteria for resin replacement.  A spare IX vessel is typically included to 
allow for continuous operation while one of the vessels is removed from service for resin 
regeneration or replacement. 
 
Because IX processes are capable of removing contaminant ions to concentrations well below 
regulatory limits, a portion of the total production may sometimes bypass IX treatment.  In split-
stream bypass mode, treated water is blended with raw water to meet the desired finished water 



Technical Memorandum B&V Project No. 160374 
DYY Program Expansion  September 29, 2008 
Preliminary  

 
 

 -15- 

quality and reduce overall water treatment costs. Finished water may need to be pH-adjusted 
prior to distribution, depending on source water pH.  
 
The process flow schematic for a typical split-stream IX process with counter-current 
regeneration is shown on Figure 3-1.  Water to be treated flows downward; however, during 
regeneration, the brine solution is introduced in the upflow direction. This direction is purposely 
counter-current to the treatment flow during normal operation so that nitrate leakage can be 
minimized. Brine regeneration is followed by a slow rinse using softened water, also in the 
upflow mode.  The final step is a fast rinse in the downflow mode with feed water.   
 
3.1.2 Treatment of Specific Contaminants 
Depending on the specifics of IX system design and regeneration level used, nitrate removal 
through IX treatment may vary between 75 and 98 percent.  Average nitrate leakage through IX 
vessels is approximately four percent.  Full-scale treatment facilities have also demonstrated 
arsenate removals of 95 to 99 percent.  Similar removal of the reduced arsenite form can be 
achieved if provisions for oxidation to arsenate are included prior to the IX process.  Bench-scale 
tests have shown that IX can decrease perchlorate concentrations to below detection levels.  The 
main factors determining which IX process to choose for perchlorate removal will depend on the 
background concentrations of sulfate and nitrate in the water.  Calgon Corporation has developed 
a proprietary method for perchlorate removal from drinking water. The patented ISEP 
continuous IX system can effectively remove perchlorate and the ISEP+ catalytic destruction 
system destroys the perchlorate in the resulting IX regeneration brine solution, simplifying waste 
disposal.  In February of 2000, Calgon Carbon received CDPH approval of its ISEP system for 
the treatment of perchlorate in drinking water.  The process is currently installed in La Puente, 
California, a 2.9 million gallon per day (mgd) facility.  The City of Chino also has a Calgon 
ISEP facility operating in nitrate removal mode.  The 5,000 gallons per minute (gpm) plant was 
constructed in 2005. 
 
3.1.3 Costs 
Construction costs for conventional IX facilities, as outlined in Figure 3-1, are approximately 
$1.00 per gallon per day (gpd) of IX treatment capacity, and O&M costs are approximately 
$70.00 per acre-ft of IX product water ($0.21 per 1000 gallons).  Blending strategies can reduce 
the production costs by reducing the required size of the treatment units.   Projected capital cost 
for the proprietary ISEP process is approximately $3.63 per gpd treatment capacity with O&M 
costs ranging from $0.28 to $0.34 per 1,000 gallons of product water.   Site economic 
parameters, such as availability of brine disposal would be considered to determine if the higher 
cost of this proprietary system is justified. 
 



IEUA – Chino Basin Dry Year Yield Program Expansion Project
Figure

3-1Ion Exchange Treatment Process Schematic



Technical Memorandum B&V Project No. 160374 
DYY Program Expansion  September 29, 2008 
Preliminary  

 
 

 -17- 

3.2 Reverse Osmosis 

Reverse osmosis is a pressure-driven membrane separation process primarily used for the 
removal of dissolved organic and inorganic substances from water, including salts, disinfection 
by-products, and synthetic organic compounds.  RO is currently used in the Basin for removal of 
total dissolved solids (TDS), a process known as desalting.  
 
3.2.1 Process Overview 
Reverse osmosis treatment is based on driving water under pressure through a semi-permeable 
membrane that rejects dissolved constituents based on their charge, polarity, and size.  
Membrane material and pore size determine the extent to which various dissolved ions and 
molecules including inorganic salts and metals, natural organic matter, and synthetic organic 
compounds are rejected from drinking water.  However, as a practical matter, no membrane 
system can provide complete separation of dissolved constituents from water using a finite 
driving force.  Consequently, RO results in two liquid streams:  a treated product stream, referred 
to as permeate, which has a low dissolved matter concentration, and a waste byproduct stream, 
referred to as concentrate, which contains the dissolved constituents that were removed from 
membrane feed to produce the permeate stream. 
 
Performance is described in terms of recovery of product water, rejection of contaminants, 
operating pressure, and flux rate at the operating pressure.  Recovery is the ratio of product water 
to influent feed water, and is limited by the concentration of sparingly soluble salts on the 
upstream face of the membrane.  Recovery from RO treatment of freshwaters typically ranges 
between 75 to 90 percent; however, may be substantially lower from brackish and saline source 
waters.  Rejection measures the fraction of any given contaminant removed and varies among 
different membranes.   Solute rejection by RO membranes is a function of molecular weight, 
shape, and charge.  Membranes with greater than 99 percent rejection of many dissolved 
contaminants are currently available. Operating pressures are on the order of 100 psi or higher, 
depending on salinity.  Flux rate measures the flow per unit area of membrane surface at a given 
pressure, and varies by membrane type and by the particular water chemistry.  Membrane fouling 
directly reduces the flux rate, hence decreases the overall treatment capacity if the problem is not 
mitigated either by pretreatment, membrane cleaning, or both. 
 
The RO process is schematically represented in Figure 3-2. Pretreatment is usually required to 
prevent irreversible fouling, improve performance, and extend membrane life. Pretreatment may 
include turbidity reduction by various forms coagulant addition and particulate filtration, pH 
reduction, and addition of scale inhibitors.  The type and extent of pretreatment will depend on 
the type of membrane used, composition of feed water, and desired flux and recovery of the 
system.   Scale inhibitor addition is a common chemical pretreatment step that inhibits 
precipitation of sparingly soluble salts that can foul membrane surfaces. 
 
 



IEUA – Chino Basin Dry Year Yield Program Expansion Project
Figure

3-2Two-Stage Reverse Osmosis Membrane Treatment Process Schematic

Anti-
scalant

Acid

Caustic Soda
Ash

Split-Stream Bypass

1st Stage Permeate

1st Stage Concentrate 2nd Stage Concentrate

Pre-Treated Water

Distribution System

Concentrate Disposal

Blended Product

Acid Anti-Scalant Soda AshCausticChemical Supply-
Recycle Tank

Neutralization
Tank

Pre-Conditioning StabilizationClean-In-Place

Ancillary Chemical Systems



Technical Memorandum B&V Project No. 160374 
DYY Program Expansion  September 29, 2008 
Preliminary  

 
 

 -19- 

Pretreated water is pumped through vessels containing several RO membrane elements 
connected in series.  Several RO configurations such as single-pass or multi-pass arrangements 
can be applied for water treatment.  In a single-pass system, part of the feed stream passes 
through the membrane (product water or permeate) while the remaining part exits the membrane 
as brine (concentrate or reject). In a multi-pass system, concentrate from one stage passes 
through another membrane as its feed water or if it is the last stage in the design, it could be 
discharged. The second and consecutive stages would treat water with higher TDS and hence 
would produce a permeate water slightly lower in quality compared to the first stage. However, 
blending the permeates from the various stages results in water that still meets or exceeds overall 
project water quality goals.  
 
Reverse osmosis permeate is somewhat corrosive because it is depleted in calcium and alkalinity 
and may have a relatively low pH. Post treatment operations for corrosion control for RO 
product water include releasing carbon dioxide in a degassifier; adding caustic, sodium 
bicarbonate, or sodium carbonate to increase bicarbonate alkalinity and pH; and adding lime to 
increase both calcium ion and alkalinity concentrations and pH. Permeate is often blended with 
source water to produce the targeted design concentrations of the finished water, reducing overall 
water treatment costs.   
 
3.2.2 Treatment of Specific Contaminants  
RO has the potential to remove three inorganic contaminants of concern. The typical removal of 
nitrate by RO is greater than 95 percent.  Removal of perchlorate by RO membranes is currently 
under extensive study by several researchers.  Based on the results currently available, RO 
membrane rejection of perchlorate is expected to be greater than 85 percent and possibly as high 
as that of nitrate.  However, the effect of perchlorate on membrane life is yet to be fully 
quantified.  A high concentration of this oxidant could yield some membrane degradation. 
Removal of arsenic is possible with RO; however, the level of arsenic rejection by RO depends 
on the oxidation state.  For example, removals greater than 95 percent are possible for As(V), 
whereas removal of As (III) is significantly lower (60 to 85 percent) depending on the type of 
membrane used and water quality.  Since RO membranes do not remove dissolved gases, these 
membranes provide relatively poor removal of VOCs.   However, VOCs could be removed after 
RO via the degassifier used to remove carbon dioxide from the permeate.  If VOCs are present in 
the feed water, it is likely that the degassifier design could be optimized for the removal of 
VOCs, while still obtaining carbon dioxide removal.  Rejection of DBCP by Dow FilmTec® RO 
membranes has been reported by the manufacturer to be 79 percent; however, substantially lower 
DBCP rejection has been reported for other membrane types. 
 
3.2.3 Costs 
Construction costs for RO facilities are approximately $1.00 to $1.50 per gpd RO product water 
capacity and O&M costs range between approximately $0.30 and $0.50 per 1,000 gallons of RO 
permeate, depending on source water quality and local electricity costs.  These O&M costs 
assume that concentrate disposal by sewer or ocean discharge is available.   
 



Technical Memorandum B&V Project No. 160374 
DYY Program Expansion  September 29, 2008 
Preliminary  

 
 

 -20- 

3.3 Electrodialysis Reversal 

Electrodialysis reversal (EDR) is a membrane-based electrochemical separation process for the 
removal of ionic contaminants from a water supply.  EDR uses ion-selective exchange 
membranes that allow passage of either anions (anion-transfer membranes) or cations (cation-
transfer membranes).   
 
3.3.1 Process Overview 
The basic electrodialysis cell configuration consists of parallel flow channels created by stacking 
flat-sheet anion-transfer and cation-transfer membranes separated by flow spacers.  The 
membrane stack is placed between electrodes, and an imposed voltage causes a direct current 
(DC) to flow:  positively charged cations move toward the negatively charged electrode 
(cathode) and negatively charged ions move toward the positively charge electrode (anode).  A 
single membrane cell pair is shown on the adjacent diagram.  Because of the alternating 
arrangement of cation-exchange and anion-exchange membranes, as ions move toward the cell 
electrodes they become trapped in alternating flow channels, resulting in demineralized water 
and concentrate streams.  Uncharged substances such as silica and many synthetic organic 
compounds (SOCs) are not removed by EDR, nor are particulate matter or pathogens. 
 
There is a limit to the current carried per unit membrane area (current density) based on transport 
of electrolyte ions under the applied electrode voltage.  As cations and anions are removed from 
the demineralized stream, ion concentrations at the membrane surfaces become progressively 
depleted.  Polarization occurs when too few electrolyte ions are present to allow proper current 
flow and the resulting high electrical resistance causes water molecules to dissociate into protons 
(H+) and hydroxide ions (OH−). Excessive flow of OH− ions across the anion-selective 
membranes into the concentrate channels can lead to increased pH and Calcium carbonate 
precipitation.  In EDR, the polarity of the electrodes is reversed periodically to reverse the 
direction of ion flow and flush scale forming ions from the membrane surfaces. 
 

 Cathode (-)

Anode (+)

Cation-Transfer
Membrane

Anion-Transfer
Membrane

Demineralized
Product

Concentrate
Cation-Transfer
Membrane

Na+

Na+

Cl-
Na+

Na+

Cl-
Cl

Na+ Na+

Cl-
Cl-

Cl-Cl-

Na+

Na+

Cl-
Na+

Na+
Na+

Na+

Cl-
Cl-

-          -          -         -         -

Cl-

+            +            +             +           +

Na+ Na+
Na+

Cathode

Anode

Negatively charged membrane

Positively charged membrane

Negatively charged membrane

 



Technical Memorandum B&V Project No. 160374 
DYY Program Expansion  September 29, 2008 
Preliminary  

 
 

 -21- 

A treatment process schematic of the EDR process is shown on Figure 3-3.  The performance of 
EDR depends on feed water quality.  As in RO, scaling of sparingly soluble salts limits the 
overall recovery of product water.  The use of chemicals, such as antiscalants, is required to 
control the formation of inorganic scale.  The presence of natural organic matter may also affect 